
Handbook of Environmental Engineering 19

Lawrence K. Wang
Mu-Hao Sung Wang
Yung-Tse Hung
Nazih K. Shammas   Editors

Environmental 
and Natural 
Resources 
Engineering



Handbook of Environmental Engineering

Volume 19

Series Editors

Lawrence K. Wang
PhD, Rutgers University, New Brunswick, NJ, USA
MS, University of Rhode Island, Kingston, RI, USA
MSCE, University of Missouri, Rolla, MO, USA
BSCE, National Cheng Kung University, Tainan, Taiwan, ROC

Mu-Hao Sung Wang
PhD, Rutgers University, New Brunswick, NJ, USA
MS, University of Rhode Island, Kingston, RI, USA
BSCE, National Cheng Kung University, Tainan, Taiwan, ROC



The past 30 years have seen the emergence of a growing desire worldwide to take
[...]
4. Tertiary treatment of RBC Effluent at Jimmy Peak, MA, USA
5. Tertiary treatment of trickling filter effluent at Norwalk, OH, USA
6. Tertiary treatment of lagoons effluent at Arpin, WI, USA

2 Flotation/Filtration Cell

The flotation/filtration pilot plant used in these applications is shown in Fig. 2.1 and
its details are illustrated in Fig. 2.2. The flotation-filtration tank is 1.5 m in diameter
and has a design nominal capacity of 150 L/min of wastewater flow [18].

The influent flow is mixed with flocculant and coagulant chemicals, and gently
flocculated in the central zone of the tank. The backwash recycled from the filter is
mixed with the inflowing water at the flocculator inlet. This eliminates the need for
disposal of the backwash separately, and also, in some cases, provides a “seed” of
solids for better floc formation. The floc size required for removal of the solids is
smaller than that required for settling. This reduces the space requirement for
flocculation [10, 22].

When the flocculated solids reach the upper part of the flocculation zone, they are
mixed with the recycle flow, which contains millions of microscopic (20–100
micron diameter) air bubbles. The air bubbles are generated by injecting air into
recirculated clarified water under pressure (60 psi), followed by rapid decompression
under high shear conditions. The amount of recirculated water used varies depending
on the amount and type of solids to be removed, but it is generally 15–30% of the
incoming flow. The air bubbles attach to the flocculated solids, or are entrapped in
the floc to produce air-solid agglomerate that rapidly rises to the surface of the tank.

2 Water Reclamation 55



The accumulated float (thickened biosolids) at solids content of 2–3% is removed by
the spiral scoop and discharged to the biosolids handling system via the central
sludge well [8, 16, 17].

As the biosolids rise to the top, the clarified water flows downward through the
filter bed. The bottom of the tank is composed of multisections of sand filter
segments. Each of the 27 segments is individually isolated and backwashed, while
the remaining parts of the filter are on line. The filter media consist of 0.28 m deep
high-grade silica sand. The effective size and uniformity coefficient for the sand are
0.35 mm and 1.55, respectively. The backwashing is uniformly extended over the
complete filtering time. This enables the use of a smaller backwash pump, and
minimizes or even eliminates any overloading on the unit that may result from the
recycling of decanted backwash water [23].

The backwash hood, pump, and motor are mounted on a carriage that rotates on
the upper rim of the main tank. The filter segments are set up for backwashing at a
predetermined time interval that can be adjusted depending on head loss and the
accumulation of solids. The backwash water containing the solids captured by the
sand is recirculated back to the flocculator. The clearwell is located immediately
below the sand bed. The clear water is utilized directly for backwash as needed.

The filter assures the removal of any solids not removed in the flocculation and
flotation stages, the flocculation is enhanced by the recirculated backwash solids,
and the filtration is protected by the removal of solids in the flotation stage. The
combination of the three operations in a single tank reduces the head loss and
turbulence between stages, thus increasing the efficiency of removal of the fragile
flocculated solids. No storage is required for the clarified water or the backwash
water. Discharge of backwash water is eliminated, and the only discharge is the float,
thickened biosolids suitable for handling, thus possibly eliminating the necessity for
a biosolids thickener [24–26].

Fig. 2.1 Flotation/filtration
cell (FF-Cell)

56 N. K. Shammas et al.



3 Two-Stage Flotation System

The flow diagram for the two-stage flotation pilot-plant is shown in Fig. 2.3. The
system, mounted on a mobile trailer, consists of a combination of a primary
dissolved air flotation clarifier, F-Cell [7], and a secondary flotation/filtration clari-
fier, FF-Cell [18].

Fig. 2.2 Details of the flotation/filtration cell (FF-Cell) [18]

2 Water Reclamation 57



The flotation tank is 1.2 m (4 ft) in diameter with 0.41–0.46 m (16–18 in)
effective water depth. The system is complete with feed pump, pressure pump,
compressor, air dissolving tube, collection tank, and chemical feed equipment. The
flotation tank is equipped with a spiral scoop for collection and removal of floated
biosolids (Fig. 2.4).

The inlet, outlet, and biosolids removal mechanisms are contained in the central
rotating section. This section and the spiral scoop rotate around the tank at a speed
synchronized with the flow. The system is operated in the recycle flow pressurization
mode, whereby a portion of clarified effluent (30–40%) is continuously recycled
from the collection tank to the air dissolving tube under 400 kPa (60 psi) pressure.
After pressure release, the aerated water is mixed with the influent flow just before
the inlet to the distribution duct that moves with the same velocity, but in opposite
direction to the incoming flow, thus creating a quiescent state in the flotation
chamber. Fine bubbles generated in this manner attach to the suspended particles
and float them to the surface. The spiral scoop takes up the floated biosolids, pouring
them into the stationary center section where they are discharged by gravity.
Clarified water is removed by extraction pipes, which are attached to the moving
center section and discharged into the collection tank [8, 16, 17].

Wiper blades attached to the moving distribution duct scrape the bottom and the
sides of the tank and discharge settled biosolids into the built-in sump, for periodic
purging. The variable speed gear motor drives the rotating elements and scoop.
Electrical current for the gear motor feeds from a rotary contact mounted on the
central shaft.

The second stage FF-Cell is identical to the cell described previously in Sect. 2.
The main characteristics of the two cells are listed in Table 2.1.

For further information on the subject of flotation the reader is referred to the
literature [27–32]

Fig. 2.3 Flow diagram of two-stage flotation system [20]

58 N. K. Shammas et al.



4 Treatment of Primary Municipal Effluent

Hoboken is a city located on the west bank of the Hudson River, between Lincoln
Tunnel and Holland Tunnel in New Jersey, USA. It is an old city with an approx-
imate population of 45,000. The primary treatment at the existing 68,000 m3/d
(18 MGD) Hoboken Wastewater Treatment Plant consists of screens and sedimen-
tation clarifiers [18]. The effluent was continuously treated by the FF-Cell pilot plant
to check its suitability for upgrading the quality of the plant effluent. At chemical
dosages of 20 mg/L alum and 2 mg/L of nonionic polymer, the primary effluent was
successfully treated, as is demonstrated in Table 2.2, by lowering the total suspended

Fig. 2.4 Details of the flotation cell (F-Cell)

2 Water Reclamation 59



solids and BOD by 97% and 88%, respectively. The Hoboken primary effluent
contents (BOD ¼ 103 mg/L and TSS ¼ 57 mg/L) were reduced to 12 mg/L, and
2 mg/L, respectively. Turbidity and phosphates were also significantly removed;
turbidity was lowered from 45 to 3.3 NTU and phosphate-P was brought down from
5.6 to 0.04 mg/L. It is important to note that the FF-Cell was able to reduce the total
coliforms from 240,000 per 100 mL to 5000 per 100 mL without the use of any
disinfectant.

Other applications of flotation for the treatment of primary wastewater effluents
have been reported by Schneider et al. [33] and Mennell et al. [34].

5 Treatment of Raw Municipal Wastewater

The pilot plant results of operating the two-stage system for a period of 6 months at
the sewage treatment plant (STP) in Lee, MA, USA. [19] are presented in Table 2.3.
All relevant parameters were measured on the raw municipal wastewater effluent
water after preliminary flotation in the F-Cell, and final effluent after the secondary
flotation-filtration unit (FF-Cell).

Table 2.1 Characteristics of pilot plant units [20]

Parameter
First stage
F-Cell

Second stage
FF-Cell

Nominal capacity, L/min 150 150

Cell diameter, m 1.2 1.5

Cell depth, m 0.6 0.9

Air feed, L/min 2.4 2.4

Air pressure, bar 6 6.5

Sludge scoop speed, Rev./min 2 2

Backwash rate, L/min Not applicable 38

Backwash time, s Not applicable 45

Table 2.2 Treatment of primary municipal wastewater effluent by FF-Cell at Hoboken, NJ, USA
[18]

Parameter Primary effluent FF-cella effluent Removalb %

Turbidity, NTU 45 3.3 93

Phosphate-P, mg/L 5.6 0.04 99

BOD, mg/L 103 12 88

COD, mg/L 260 80 69

TSS, mg/L 57 2 97

Coliforms, No/100mL 240,000 5,000 98
aFF-Cell ¼ Flotation/filtration cell
bChemicals addition: alum (as Al2O3) 20 mg/L and polymer 2 mg/L

60 N. K. Shammas et al.



T
ab

le
2.
3

T
re
at
m
en
t
of

ra
w
m
un

ic
ip
al
w
as
te
w
at
er

1
by

tw
o-
st
ag
e
F
-C
el
l2
an
d
F
F
-C
el
l3
[1
9]

P
ar
am

et
er

R
aw

W
as
te
w
at
er

F
-C
el
l
ef
fl
ue
nt

F
F
-C
el
l
ef
fl
ue
nt

T
ot
al
re
m
ov

al
(%

)
R
an
ge

A
ve
ra
ge

R
an
ge

A
ve
ra
ge

R
an
ge

A
ve
ra
ge

T
S
S
(m

g/
L
)

98
–
11

91
30

3
15

–
24

0
73

N
D
-2
3

4
99

C
O
D
(m

g/
L
)

25
1–

13
25

57
1

14
2–

47
5

29
0

74
–
34

2
14

5
75

B
O
D
(m

g/
L
)

10
8–

49
4

24
2

68
–
22

2
12

2
30
–
12

7
59

75

T
ur
b.

(N
T
U
)

44
–
14

7
76

20
–
87

44
0.
6–
55

12
84

P
(m

g/
L
)

1.
2–

12
.8

56
1-
1-
5.
8

4.
1

0.
04
–
3.
3

0.
98

82

T
K
N

(m
g/
L
)

25
–
65

.2
39

23
–
61

32
8.
4–
50

27
30

N
H
3
-N

(m
g/
L
)

20
–
31

23
17

–
26

21
10
–
23

19
19

N
O
3
-N

(m
g/
L
)

0.
7–

16
.9

2.
2

0.
1–

10
.6

1.
5

N
D
-8
.6

0.
74

66

C
O
D
/B
O
D

2.
3–

2.
7

2.
4

2.
1–

2.
1

2.
4

2.
4–
2.
7

2.
4

–

1.
T
em

pe
ra
tu
re

¼
15
–
20

� C
,p

H
R
aw

¼
6.
9–

8.
1,

pH
F
-C
el
l
¼

6.
8–
7.
9,

pH
F
F
-C
el
l
¼

6.
2–

7.
8

2.
F
-C
el
l¼

F
lo
ta
tio

n
ce
ll

3.
F
F
-C
el
l
¼

F
lo
ta
tio

n/
fi
ltr
at
io
n
ce
ll

2 Water Reclamation 61



Satisfactory results were obtained in a broad range of inlet organic loadings.
Chemical oxygen demand (COD) values, which varied from 251 to 1325 mg/L, were
reduced by 75%, and biochemical oxygen demand (BOD) values, which ranged
between 108 and 494 mg/L, were also reduced by 75%. The total suspended solids’
(TSSs) cumulative removal of 99% was very close to the theoretical maximum with
an average effluent TSS of 4 mg/L. The overall corresponding turbidity removal was
84%. Also obtained were the following nutrient reductions: phosphorous 82%, total
nitrogen 30%, and ammonia-nitrogen 19% [19].

All above-mentioned reductions have been attained over a wide range of flow
rates (76–170 L/min) and varying recycle ratios (5–63%). Also using various
combinations and concentrations of coagulants and flocculants, it was possible to
produce biosolids with a solids content of 3%, making it easier and less costly to
manage and dispose. The hydraulic loadings were up to 235 L/m2/min on the
primary F-Cell unit and 155 L/m2/min on the secondary FF-Cell unit. These
hydraulic loading rates are 7- to 11-fold greater in comparison to the 20 L/m2/min
loading of a conventional sedimentation system.

In addition to proving the effectiveness of the two-stage system in treating raw
municipal wastewater, it was possible to optimize the coagulant and flocculant
chemicals and doses to the following types and their concentrations [21]:

1. Primary clarification (F-Cell)

Ferric sulfate: 75 mg/L
Magnifloc 496 C: 4.4 mg/L

2. Secondary clarification (FF-Cell)

Magnifloc 496 C: 3.3 mg/L

Enhanced results were obtained for total phosphorous and nitrogen removals as
well as for the reduction of various forms of nitrogen. Changing from ferric sulfate to
polyaluminum chloride (PAC) in the F-Cell caused a significant reduction in total
phosphorous from 7.3 to 0.04 mg/L. This could be explained as an enhanced co- and
postprecipitation of phosphorous when PAC was used instead of ferric sulfate.
Another application of flotation for treatment of raw wastewater effluents has been
reported by Bratby [35]

6 Treatment of Activated Sludge Effluent

An FF-Cell pilot study was performed at the Oak Meadows Sewage Treatment Plant
in Licking County, OH, USA [18]. The objective of this study was to demonstrate
the FF-Cell’s performance in the treatment of their secondary clarifier effluent
following an aeration basin. The FF-Cell was run at various chemical dosages
using up to 5.6 mg/L alum and 0.5 mg/L polymer. All results reported in
Table 2.4 were based on daily composite samples. The FF-Cell was proven to be

62 N. K. Shammas et al.



effective in the reduction of both suspended solids (92% removal) and turbidity
(91% removal). The secondary treatment plant effluent had a total suspended solids
content in the range of 6–39 mg/L, which was reduced to an average value of below
2 mg/L. In a similar performance, the treatment plant effluent had turbidities in the
range of 2.6–14 NTU, while the FF-Cell was able to attain an average effluent
turbidity of 0.5 NTU. The BOD values were consistently at or below 1.0 mg/L.
Another application of flotation to tertiary treatment has been reported by Kiuru [36].

7 Treatment of RBC Effluent

An FF-Cell unit was installed at the Jimmy Peak Wastewater Treatment Plant in
Hancock, Massachusetts, USA. (Fig. 2.5). The 400 m3/d resort area domestic
wastewater flows through an aerated equalization tank, two rotating biological
contactors (RBCs) [37, 38], one circular secondary sedimentation clarifier (3.6 m
diameter), one rectangular tertiary sand filter (3.1 m2 area), and finally two ultravi-
olet disinfection units [39] before being discharged to a leaching field. The FF-Cell
was fed from the RBC’s effluent just before the flow enters the secondary sedimen-
tation clarifier (see Fig. 2.5).

Table 2.5 documents the chemical dosages applied to the FF-Cell influent, as well
as the performance data for both the FF-Cell and the conventional combination of
secondary clarifier and sand filter as they were run in parallel. The results demon-
strate that with optimization of chemical dosages, it is possible to produce effluents
that can satisfy the most strict standards or guidelines with BOD & TSS

Table 2.4 Tertiary treatment of activated sludge effluent by FF-Cell at Oak Meadows STP,
Licking County, OH, USA [18]

Chemical Addition Suspended Solids Turbidity

Perioda mg/L NTU

Chemical mg/L In Out In Out

1 Alum (as Al2O3) 3.6 23 1.0 2.6 0.95

2 Alum (as Al2O3) 4.3 39 2.6 4.3 0.50

Polymer: 1849A 0.4

3 Alum (as Al2O3) 4.9 5.9 1.0 4.2 0.29

Polymer: 1849A 0.4

4 Alum (as Al2O3) 5.3 24 2.6 14 0.46

Polymer:

Percol LT-25 0.3

5 Alum (as Al2O3) 5.6 – – 3.7 0.34

Polymer:

Percol LT-25 0.5

Average 23 1.8 5.8 0.50

Removal % 92 91
aAll tests were done an daily composite samples

2 Water Reclamation 63



requirements of less than 5 mg/L [18]. Another important conclusion can be drawn
from the parallel performance of the FF-Cell unit and the conventional secondary
sedimentation plus filtration: the innovative FF-Cell is superior to conventional

Fig. 2.5 FF-Cell for secondary clarification and tertiary filtration at Jiminy Peak Resort, MA, USA

64 N. K. Shammas et al.



T
ab

le
2.
5

T
er
tia
ry

tr
ea
tm

en
t
of

R
B
C
ef
fl
ue
nt

by
F
F
-C
el
l
at
Ji
m
in
y
P
ea
k,

M
A
,U

S
A
[1
8]

P
er
io
d

C
he
m
ic
al
s
an
d
do

sa
ge
s

m
g/
L

B
O
D
.m

g/
L

C
O
D
.m

g/
L

T
S
S
.m

g/
L

T
ot
al
co
lif
or
m
s

N
o.
/1
00

m
L
�

10
00

R
B
C

S
C
+
S
F

F
F
-C
el
l

R
B
C

S
C
+
S
F

F
F
-C
el
l

R
B
C

S
C
+
S
F

F
F
-C
el
l

R
B
C

S
C
+
S
F

F
F
-C
el
l

E
ffl
ue
nt

E
ffl
ue
nt

E
ffl
ue
nt

E
ffl
ue
nt

1
A
¼

16
.C

¼
1.
5

9.
0

4.
2

2.
1

40
20

25
19

N
D

4
21

8
9

2
A
¼

20
.5
.D

¼
1.
3

38
24

15
63

39
15

7
1

4
25

1
14

6
17

1

3
A
¼

60
.D

¼
1.
3

70
28

25
21

6
88

70
11

6
39

10
T
N
T
C

28
0

65

4
A
¼

90
.2
.C

¼
0.
03

10
2

27
26

10
5

75
63

89
18

10
T
N
T
C

43
0

11
2

5
A
¼

43
.1
.C

¼
0.
00

4
17

4
23

11
35

0
77

81
31

2
15

30
16

30
1.
5

1

6
A
¼

10
.5
.D

¼
1.
2

15
0

8
4.
3

15
0

19
13

13
1

21
12

60
0

N
D

N
D

7
B
¼

10
3.
8.

E
¼

0.
73

11
8

–
1.
6

19
2

–
5

17
9

–
15

37
.6

–
2.
8

M
in
im

um
9.
0

4.
2

1.
6

40
19

5
7

N
D

4
21

N
D

N
D

R
an
ge

M
ax
im

um
17

4
28

26
35

0
88

81
31

2
39

30
T
N
T
C

43
0

17
1

A
ve
ra
ge

94
19

12
15

9
53

39
12

2
16

12
–

14
4

52

A
:
A
lu
m

as
A
l 2
O
3
;
B
:F

er
ri
c
ch
lo
ri
de
;
C
:N

al
co

2P
D
-4
62

;
D
:N

al
co

75
33

;
E
:N

al
co

77
66

R
B
C
ro
ta
tin

g
bi
ol
og

ic
al
co
nt
ac
to
rs
,S

C
se
co
nd

ar
y
cl
ar
ifi
er
,S

F
sa
nd

fi
lte
r,
F
F
-C
el
l
fl
ot
at
io
n/
fi
ltr
at
io
n,

N
D

no
td

et
ec
ta
bl
e,
T
N
T
C
to
o
nu

m
be
ro
us

to
co
un

t

2 Water Reclamation 65



tertiary treatment, not only in removal of BOD, COD, TSS, and coliforms, but also
in land space requirement and consequently in capital cost required to be invested for
reusing the treated effluent in snow making machines.

8 Treatment of Trickling Filter Effluent

The effectiveness of the FF-Cell in treating the secondary trickling filter [40] effluent
at the Norwalk Wastewater Treatment Plant in Ohio, USA was investigated in this
part of the applications. Norwalk is located in northern Ohio, approximately 50 miles
southwest of Cleveland and supports a population of 14,500 people. The plant treats
combined domestic sewage and food processing waste [18].

Secondary trickling filter effluent was pumped to the FF-Cell with a submersible
sump pump at 164 m3/d. Treatment chemicals were added directly to the feed line
using masterflex variable speed peristaltic dosing pumps. Alum was added approx-
imately 12 m ahead of the FF-Cell to allow for thorough mixing. Anionic polymer
(Nalco 7769) was added in line just prior to the FF-Cell inlet compartment. TSS,
BOD, and phosphate-P tests were all performed on daily composite samples col-
lected from the influent and effluent of the FF-Cell. Experimental results are
summarized in Table 2.6. It can be seen that on the average, the FF-Cell met the
tertiary effluent standards (TSS ¼ 10 mg/L, BOD ¼ 10 mg/L and P ¼ 1 mg/L) with
removals above 90%. Considering the final three testing periods (# 6, 7 and 8 in
Table 2.6) when chemical dosages, 120 mg/L of alum and 0.25 mg/L of polymer,
were optimized, the FF-Cell effluent met the above-mentioned effluent standards all

Table 2.6 Tertiary treatment of trickling filter effluent by FF-Cell at Norwalk, OH, USA [18]

Period

TSS, mg/L BOD mg/L Phosphates-P, mg/L

In Out In Out In Out

1 104 11 54 5 8.8 0.8

2 136 6 51 3 9.2 0.4

3 122 12 – – 9.6 1.1

4 106 1 45 2 – 0.3

5 72 4 43 3 6.7 0.3

6a 28 9 20 4 7.0 0.7

7a 132 7 32 4 4.5 0.2

8a 103 8 39 4 7.8 0.6

Range:

min. 28 1 20 2 4.5 0.2

max. 136 12 54 5 9.6 1.1

Average 100 7.2 41 3.6 7.7 0.6

Removal, % 93 91 92
aOptimized chemistry: Alum ¼ 120 mg/L as alum and anionic polymer Nalco 7769 ¼ 0.25 mg/L
All tests were done on daily composite samples

66 N. K. Shammas et al.



the time. In addition, the average biosolids consistency was 3.2% solids, which
negates the need for a biosolids thickener.

9 Treatment of Lagoons Effluent

Arpin Wastewater Treatment Plant in Arpin, WI, USA is a system of aerated lagoons
[41] treating a combination of dairy processing wastewater and domestic sewage
with a high proportion (over 75%) of the flow coming from the dairy. The lagoons
effluent contained a lot of colloidal substances and had high color (green) and algae
count [18].

A sump pump was used to feed the pilot plant from the third lagoon. Alum and
polymer were added to the feed line at dosages of 6–40 mg/L of alum and 0.5–1 mg/
L of anionic polymer. The FF-Cell proved itself capable of treating the lagoons
effluent and producing a clarified effluent below 20 mg/L in BOD and TSS. The
average total suspended solids and BOD values in the effluent were 6 mg/L and
12 mg/L, respectively (see Table 2.7). The optimized chemical dosage was 10 mg/L
for alum and 1 mg/L for this anionic polymer. At all times during the study, the high
consistency green floated biosolids layer was removed by the spiral scoop. Consis-
tencies of over 2% solids were obtained when the FF-Cell’s biosolids scoop was
operated intermittently allowing a thick biosolids layer to build up. Existing lagoons
experiencing operational problems can be improved or upgraded for effluent reuse
by the addition of an FF-Cell in series for tertiary treatment.

For further detailed information on wastewater reclamation and reuse, the reader
is referred to the literature especially references [42–48].

Table 2.7 Tertiary treatment of lagoon effluent by FF-Cell at Arpin, WI, USA [18]

Period

TSS, mg/L BOD, mg/L

In Out In Out

1 26 14 20 2

2 26 8 26 9

3 28 5 44 21

4 28 2 41 14

5 28 4 30 13

6 28 2 17 14

7 28 5 17 11

8 40 11 20 12

Range 26–40 2–14 17–44 2–21

Average 29 6 27 12

Removal, % 79 56

Optimized chemical dosage: Alum ¼ 10 mg/L (as Al2O3); Anionic polymer Hercofloc
1018 ¼ 1 mg/L

2 Water Reclamation 67



10 Conclusion

The technical feasibility of the innovative flotation-filtration FF-Cell system for
producing a high-quality effluent has been successfully demonstrated by continuous
pilot plant operation. An existing secondary biological wastewater treatment plant
can be easily upgraded by the addition of an FF-Cell to produce an effluent having a
water quality compatible with water reuse requirements. The capital cost of such a
system is low because of its short detention time and unique compact design.

Glossary [49–51]

DAF Dissolved air flotation process.
DAFF Dissolved air flotation and filtration.
Dissolved air flotation (DAF) One of dissolved gas flotation (DGF) processes

when air is used for generation of gas bubbles. See dissolved gas flotation (DGF).
Dissolved gas flotation (DGF) It is a process involving pressurization of gas at

25–95 psig for dissolving gas into water, and subsequent release of pressure (to 1
atm) under laminar flow hydraulic conditions for generating extremely fine gas
bubbles (20–80 microns), which become attached to the impurities to be removed
and rise to the water surface together. The impurities or pollutants to be removed
are on the water surface are called float or scum, which scooped off by sludge
collection means. The clarified water is discharged from the flotation clarifier’s
bottom. The gas flow rate is about 1% of influent liquid flow rate. The attachment
of gas bubbles to the impurities can be a result of physical entrapment, electro-
chemical attraction, surface adsorption, and/or gas stripping. The specific gravity
of the bubble-impurity agglomerate is less than 1, resulting in buoyancy or
nonselective flotation (i.e. Save-All).

F-Cell Dissolved air flotation cell or DAF.
FF-Cell Dissolved air flotation and filtration cell or DAFF.
Flotation cell A dissolved air flotation cell or unit process.
Flotation-filtration cell A package treatment plant, which consists of both

dissolved air flotation and filtration unit processes.
Package treatment plant A prefabricated water or wastewater treatment plant

consisting of two or more unit processes.
Primary flotation clarification A dissolved air flotation clarification process,

which is used for primary clarification of wastewater, with a main purpose of
total suspended solids removal.

Secondary flotation clarification A dissolved air flotation clarification process,
which is used for secondary clarification of wastewater, with a main purpose of
either: (a) removal of biological sludge from a biological oxidation process, or
nitrification process or (b) removal of chemical sludge from a secondary physi-
cochemical process mainly for removal of dissolved organics, heavy metals, etc.

68 N. K. Shammas et al.



Tertiary flotation clarification A dissolved air flotation clarification process,
which is used for advanced or tertiary treatment, with a main purpose of nutrient
removal or wastewater renovation.

Two-stage DAF A series of two consecutive dissolved air flotation treatment using
different chemicals or operational conditions.

Two-stage treatment A series of two consecutive water or wastewater treatment
using different chemicals, operational conditions, or even different unit
processes.

Wastewater renovation Treatment of wastewater to a degree that the wastewater
becomes a useful water resource.

References

1. Shammas NK (1987) Wastewater management and reuse in housing projects. In: Water reuse
symposium IV, implementing water reuse, AWWA Research Foundation, Denver, CO, USA,
pp 1363–1378, 2–7 Aug 1987

2. Metcalf and Eddy, Asano T, Burton SL, Leverenz HL, Tsuchihashi P, Tchobanoglous G (2007)
Water reuse. McGraw Hill, New York, USA

3. Crook J (1991) Regulatory issues associated with reuse practices throughout the world. In:
AWWA 1991 annual conference proceedings, resources, engineering and operations of the
New Decade, Philadelphia, USA, 23–27 June, pp 225–239

4. WPCF (1989) Water reuse. Manual of Practice SM3, Water Pollution Control Federation,
Alexandria, VA, USA

5. Shammas NK, El-Rehaili A (1986) Tertiary filtration of wastewater for use in irrigation. In:
Symposium on the effect of water quality on the Human Health and Agriculture in the G.C.C.
States, Al-Khobar

6. Wang LK, Hung YT, Shammas NK (eds) (2005) Physicochemical treatment processes. The
Humana Press, Inc., Totowa, NJ, USA

7. Shammas NK, DeWitt N (1992) Flotation: a viable alternative to sedimentation in wastewater
treatment. In: Water environmental federation 65th annual conference, New Orleans, USA,
20–24 Sept, pp 223–232

8. Wang LK, Fahey EM, Wu Z (2005) Dissolved air flotation. In: Wang LK, Hung YT, Shammas
NK (eds) Physicochemical treatment processes. The Humana Press, Inc., Totowa, NJ, USA

9. Krofta M, Wang LK (1984) Development of innovative flotation-filtration systems for water
treatment, Part A: first full-scale Sandfloat Plant in U. S. In: Proceedings of water reuse
symposium III, 26–31 Aug, San Diego, USA, pp 1226–1237

10. Guss D (1991) Improving water quality with flotation/filtration. In: 1991 Nonwoven confer-
ence, TAPPI Proc., Technology Park/Atlanta, USA, pp 323–326

11. Wang LK, Shammas NK, Selke WA, Aulenbach DB (2010) Flotation technology. The Humana
Press, Inc., Totowa, NJ, USA, p 680

12. Krofta M, Wang LK (1984) Tertiary treatment of secondary effluent by dissolved air flotation
and filtration. In: Civil engineering for practicing and design engineers, vol 3, pp 253–272.
(NTIS-PB83-171165)

13. Krofta M, Wang LK (1986) Wastewater treatment by a biological-physicochemical two-stage
process system. In: Proceedings of the 41st industrial waste conference, IN, USA, 13–15 May
1986

14. Ross CC, Valentine GE Jr. (2015) Coupled biological/dissolved air flotation processes for
treatment of food and dairy processed wastewater. Environmental Treatment Systems, Inc.
http://www.etsenvironmental.com/white-papers/coupled-biological

2 Water Reclamation 69

http://www.etsenvironmental.com/white-papers/coupled-biological


15. Shammas NK (2005) Coagulation and flocculation. In: Wang LK, Hung YT, Shammas NK
(eds) Physicochemical treatment processes. The Humana Press, Inc., Totowa, NJ, USA

16. Krofta M, Wang LK (2000) Flotation engineering, Technical Manual No. Lenox/1-06-2000/
368, Lenox Institute of Water Technology, Lenox, MA, USA

17. Krofta M, Wang LK (1999) Flotation and related adsorptive bubble separation processes,
Technical Manual No. Lenox 7-25-1999/348, 4th ed. Lenox Institute of Water Technology,
Lenox, MA, USA

18. Shammas NK, Krofta M (1994) A compact flotation-filtration treatment unit for wastewater
reuse. In: Proc. Water Reuse Symposium, AWWA, Dallas, USA, pp 97–109, 27 Feb–2 Mar
1994

19. Krofta M, Miskovic D, Shammas NK, Burgess D, Lampman L (1994) An innovative multiple
stage flotation-filtration low cost municipal wastewater treatment system. In: IAWQ 17th